m
2
=
S
=

®

Commercial WY42/48 Mower

RLD.

A
S

y Inc.

t

ipmen

S
o
w
o
3
°
(- B
c
S
0
=
S
S

422 Turnbull Canyon Road City of Industry CA 91744

1-866-9-Mowers(1-866-966-9377)

Toll Free Number










Catalog

Mower ASSembLY. ... 1
48" Mower Deck Assembly ... 2
42" Mower Deck Assembly.......................... PR 4
Engine Frame Assembly ..... 6
Belt Cover Assembly......... e 8

Power Assembly .......... ..o 9
Fuel Tank Assembly.................ouiiim i, 10
_ Electrical Start-up ....... eveeeererareeans e e 11
| Handle Bar and Console..................................... T [T 12
| Transaxle........ ..o 14
Grass Catcher Assembly...........ooooiii 15
Battery Assembly(Electrical Start-up)............................oo 16

Platform Assembly.................ooiiiii 17



’géﬂ LD. Mower Assembly

Y

REF. | PARTNO. DESCRIPTION WY48 WY48E WY42 WYA42E] REF. | PARTNO. [ DESCRIPTION |WY48 48E WY42 42F]

1 HA803000 M8’ Belt Cover Assembly x x 6 4804000 [Engine Assembly x x x x
4203000 M2 Belt Cover Assembly . x x 7 14806000 |HandleBarand Console| x x x x

2 4801000 M8”MowerDeckAssembly| x x 8 }815000 [Platform x X x x
4201000 K42Mower Deck Assembly x x 9 4805000 ]Fuel Tank X x x x

3 809000 [Rear Caster Assembly x X x x 10 12806090 |Cup Frame . x x x x

4 800004 [Drive Belt x x x X 11 14802000 [EngineFrameAssembly| x x x X

5 4814000 [Battery Assembly x x x x 12




48 Mower Deck Assembly W@RLD.




48” Mower Deck Assembly

REF.| PARTNO. DESCRIPTION |WY48 WY48E| WY42 WY42E| |REF.| PARTNO. DESCRIPTION WY48|WY48E WY42|WY42E
1 4800005 Blade Drive Belt x x 30 (5201051 Core shaft x x
2 4801600 Bracket-RH X X 31 (5201043 Bearing x x
3 [4801020A ischarge Chute x x 32 [B893-52 Spacerb2 x x
4 [B818-825 [Screw M8+25 X X 33 [B1096-B625  [Key B6X25 X x
5 13303034 asher x X 34 [5201050 Spindle Housing x x
6 (4801022A ischarge Chute x x 35 [B5783-1035  [Bolt M10X35 . x x
7 [B5783-1025 [Bolt M10X25 x x 36 [B276-6205RS [Bearing 6205—2RS x x
8 [B6182-8 ut M8 X x 37 [6201049 Spacer x x
9 14801100 ower Deck x x 38 [5201044 Safety Board x x
10 [B6182-10  [Nut MI10 x x 39 [5201045 Pulley - x x
11 [B5783-825 [Bolt M8X25 x x 40 5201048 Bushing (2) x x
12 4801200 Grass Board x x 41 B6171-20x Nut M20X1.5 X X
13 [B5782-10100(Bolt MI0X 100 x x 42 [B276-6203RS [Bearing 6203-2RS x x
14 15201061 Washer x x 43 5201077 Spacer X x
15 [5201082 CasterWheel Bushing] x X 44 15201064 IdlerPulleyAssembly] x x
16 [5201081 Caster Wheel x x 45 [B893. 1-40 Spacer40 x x
17 5201083 [Washer X x 46 [B879-826 Spring Pin 8X26 x x
18 [B6187.1-10 Nut M10 3 X 47 4801005 Height Adjustment X x
19 [B5782-1070 [Bolt M10X70 x x 48 3302190 Knob x x
20 [B9163-10  [Bearing SARJKIOC x x 49 5201068 Idler Pulley Assembly | x x
21 14801302 Spacer x x 50 [5201062A Bracket x x
22 [B6170-86  [NutM10 X X 51 5201067 Spacer x x
23 14801301 Panel x x 52 [B2685-253225 [Bearing 25E8%32#%25 [ x x
24 [B5782-10120Bolt M10%120 x x 53 B1152-6 Grass Fitting M6 x x
25 [B5783-1040 [Bolt M10X40 x x 54 (5201066 Spacer ‘ x x
26 4800007 Bolt—-LH x x 55 [B97.1-10 Busher10 x x

4800008 Bolt~RH x x 56 [6201012 IdlerPulleyAssembly] x x
27 [B5785-1660xBolt MI6X1. 5X60 x x 57 5201011 Spacer x x
28 15201042 asher (1) x x 58 5201002 Idle Pulley Spring x x
29 14801401 lade X x 59 14801600 Right Safety Board | x X
4801401A ulching Blade x x 60




WE&RLD.

42 Mower Deck Assembly




ST

@
&

42 Mower Deck Assembly

REF.| PARTNO. DESCRIPTION |WY48WY48E|WY42[WY42E| |REF,| PARTNO. DESCRIPTION WY48|WY48EWY42WY42E
1 (4200001 Drive Belt x x 31 4801021A  [ischarge Chute x x
2 14201600 Right Safety Board x x 32 [B6182-8 Nut M8 x X
3 [B5782-10120 [Bolt M10%120 x x 33 [B5783-1040 [Bolt M10X40 x x
4 15201061 .Busher x x 34 4801301 [Front Adjustment x x
5 [6201067 Spacer x x 35 B6170-10  [Nut M10 x x
6 [B5783-1025 [Bolt M10+%25 x x 36 14801302 Spacer X x
7 [B2685-253225 Bearing2bE8+%32%25 X X 37 B9163-10 Bearing SABJK10C x X
8 [B6182-10 Nut M10 X X 38 14801200 DischargeChuteAssembly] x x
9 14201501 Bracket x X 39 [B5782-1070 [Bolt M10X70 X x
10 4201510 Blade Brake Arm Assanbly x x 40 4201100 Mower Deck Assembly x x
11 B1152-6 Grass Fitting M6 x X 41 [B5785-1660x [Bolt MI6X L 5X60 x X
12 [B896-8 Snap Ring 8 x x 42 5201042 Washer (1) x x
13 B6187.1-12  [Nut M12 x x 43 14201401 Blade x x
14 4201006 IShoulder Bolt M12X100 x x 4201401A°  Mulching Blade x x
15 5201066 Spacer x x 44 15201051 Core Shaft x x
16 5201064 IdlePulleyAssembly X X 45 15201043 Safety Board X x
17 [B276-6203RS [Bearing 6203-2RS x X 46 [B1096-B625 [Key B6X25 x x
18 5201077 Washer x x 47 B276-6205RS Bearing 6205—-2RS x x
19 [B893. 1-40 Spacer40 x x 48 5201050 ISpindle Housing X x
20 (4800008 Latch-RH x x 49 [B5783-1035 [Bolt M10X35 x x

4800007 Latch—-LH x X 50 5201049 Spacer x x

21 14801005 Height Adjustment x x 51 [B893-52 ISnap Ringb2 x x
23 [B879-826 IPin8 X 26 X x 52 5201044 Safety Board x x
24 [B893. 1-40 Spacer40 x x 53 15201045 Idle pulley Assembly x x
25 5201012 TdlerPulleyAssembly] X x 54 15201048 Washer (2) x x
26 [B276-6203RS [Bearing 6203-2RS x x 55 B6171-20x [Nut M20X1.5 x X
27 6201011 Spacer X x 56 (3302190 Knob Bolt x x
28 [B818-825 Screw M8%25 X X 57 4201700 Safety Board X x
29 (3303034 asher x x 58 [B5783-825 [Bolt M8X25 x X
30 I:racket X x 59

14801022A




8RLD
S5

Engine Frame Assembly




LD. Engine Frame Assembly

we

REF.| PARTNO. DESCRIPTION WY48|WY48EWY42WY42E REF.| PARTNO. DESCRIPTION  |WY48|WY48E{WY42|WY42E
1 [4802400  [GearShiftAssembly x x x x 21 14802500 [Transmission x X x x
2 (4802004  [Robber Pad x x x X | 22 14807006 Neutral Shaft Switch x X x x
3 [B5783-825 [Bolt M8*25 x x x x 23 14802008 Coupler Shaft x x x x
4 14802010  Nut 384U x x x X 24 B5783-620 Bolt M6X20 x x x x
5 (4802007  [Gear Shift x x x x 25 [B894.1-16 Spacer16 x x x x
6 [B6182-8 Nut M8 x x x x 26 14802005 Drive bearing x X x x
7 14802300 TransmissionDrivePulley| x x x x 27 14802006 Spacer_ X x x x
8 14800006 Transmission Drive Belt x X X x 28 2800011 Spindle Housing x x x x
9 14802011 Key Woodruff X x x X 29 [B6182-6 Nut M6 X X X X
10 [B894. 1-16 [Spacerl6 x x x x 30 4802200 DrivePulleyAssembly] x x x x
11 [B6182-10  [Nut M10 x x x x 31 B73-6 [Screw M8X6 x x x X
12 4808002 'Washer x X x x 32 199502H Bearing 99502H-2RS x x x x
13 4808001 Idle Pulley Assembly x x x x 33 B1096-525 Key 5X25 x x x x
14 4808003  [Spacer x x x x 34 [B5782-6313F [Screw ST6.3*13 x x x x
15 14802100 Engine Frame Assembly x x x x 35 2800051 Tool Kit x x x x
16 [B5782-1090 [Bolt M10X90 x x x x 36 [B6182-6 Nut M6 i x x X x
17 [B6187. 1-10 Nut M10 x x x x 37 4802710 Bracket Rivet x x x x
18 [B801-1050 [Bol tM10x50 x x x x 38 [B5787-616  [Nut M6%16 x x X x
19 14802012  [Bolt 5/16-18X3/4 ‘ x x x x 39 14802720 Control Rod x x x x
20 [B93-8 |Washer M8 x x x x 40 (2800052 Tool Kit Cap x x x x




Belt Cover Assembly

REF.| PARTNO. DESCRIPTION |WY48 |WY48E| WY42 [WY42E} REF. PARTNO. DESCRIPTION |WY48 |WY48E| WY42 WY42E
1 14800009 Belt Cover x x x x 12 14803401 Light (Hy-031) x x x x
2 14812000 Safety Board x x 13 [B818-510 “+»Screw M5%10]  x x x x

4212000 Safety Board x x 14 [B801-616 Bolt M6*16 x x x x
3 [B5783-1230  [Bolt M12%30 x x A 15 14803402 Linker x x x x

B5783-1235 Bolt M12+%35 X X 16 [B6182-6 INutM6 X X x X
4 |[B6182-12 Nut M12 X x x x 17 [B1155-6 Grass Fitting 8 x X X X
5 [B97.1-20 [Washer 20 x x x x 18 [B896-15 Washer 15 x % x X
6 [B5783-816 Bolt M8+*16 X x X X 19 [B97.1-20 Washer 20 X X x x
7 [B93-8 asher 8 X x X x 20 13301003 Spacer x X X x
8 [B97.1-8 l::asher 8 x x x x 21 4803200 Caster WheelYoke| x x | x x
9 14803300 Tube Assembly x x 22 [B6182-12 Nut M12 x x x x

L203300 Tube Assembly X x 23 4803001 Spanner x. x X X
10 [B97.1-16 Washer16 x x x x 24 14803100 Caster Wheel X X X x
11 (3302190 Screw‘ x X X X 25 [B5782-12140 [Bolt M12*140 x X x x




Power Assembly

PARTNO. DESCRIPTION WY48|WY48E WY42WY42E REF. PARTNO. DESCRIPTION |WY48 48E| WY42 (WY42E

1 [B5782-875 [Bolt M8XT75 X x x X 10 (5203403 [Washer X x x X
2 15203408 asher X x X x 11 14804002 Key C6.35X25 x x x X
3 (5203409 Spacer x x x x 12 14804003 Pulley x x x x
4 (5203410 Rubber Pad x X x x 13 14804005 Clutch x x x x
5 [5203411 Settled Bracket x X x X 14 (5201061 Washer x x x x
6 (4804001 Tube x x X x 15 14804006 Bolt 7/16-20X3 x x x x
7 B6182-8 ut M8 X x x x 16 [B5783-825 Bolt M8X25 x x x x
8 [B5783-830 olt M8X30 x x X x 17 B93-8 [Fasher8 x x X x
9 14804004 V493T/PA-27512 x x X x 18




Fuel Tank Assembly

W@&RLD.

REF| PARTNO. DESCRIPTION WY48|WY48E\WY42WY42E] IREF PARTNO. DESCRIPTION WY48|WY48E|WY42(WY42E
1 14805004 Fuel Line x x x x 7 14805011 ounting Strap X x x x
2 [3307025 Hose Clamp x x x x 8 [B97.1-6 asher M6 X x x x
3 [3307024 Fuel Tank Shut-off x X x x 9 [B91-210 Pin2%10 x x x x
4 (3307023 [Fuel Tank Bushing x x | x x 10 4805005 Gas Cap x x x x
5 14805001 Fuel Tank x x x x 4805005A Gas Cap (withoilmeter)| x x x X
6 |4805002 Rubber Strip x x x x 1

10



Electrical Start-up

to Transmission

to light to light
IREF| PARTNO. DESCRIPTION WY48(WY48E{WY42 42E
1 (4807005 Blade Switch X x x X
2 14807003 Console Switch X x
3 12808005 Handle Bar Switch - x x x x
4 14807001 48 Wiring Hardness x X
5 (3308013 Rubber Strip x x X X

1



Handle Bar and Console

@RLD.

12




e

s
s
e/ ®

Handle Bar and Console

REF.| PARTNO. DESCRIPTION IREF,| PARTNO. DESCRIPTION
1 [B6182-10 Nut M10 26 [B5782-10125Bolt M10X125

2 14806430 Brake Band 27 4806007 Spacer

3 14806410 Brake Lever 28 (4806300 Idler Bracket RH

4 [B2685-162025 Bearingl6+#20%25 29 B1152-6 Grease Fitting M6
5 [B896-8 Snap Ring8 30 14806008 Cushion

6 [B97.1-10 asher 10 31 [4806730 Handle Grip RH

7 14806420 ControlRodAssembly 32 [B6182-8 Nut M8

8 (4806401 Control Rod 33 [B5783-830 [Bolt M8X30

9 [B896-8 Snap Ring 8 34 14806011 Bolt

10 (4806001 Brake Rod 35 14806009 OperatorPresenceControl|
11 (4806002 Hair Pin 36 B97.1-8 RVasher 8

12 4806010 Swivel Joint 37 [B896-6 Snap Ring 6

13 [B5782-1085 [Bolt 10X85 38 (3306005 Handle Grip

14 B6182-8 Nut M8 39 14806200 HandleBarAssembly
15 2800017 Tension Spring 40 14806801 Neutral Latch—RH
16 14806101 Spacer 41 4806901 Neutral Latch-LH
17 5201012 IdlerPulleyAssembly| 42 14806013 Tension Spring

18 14806102 Cushion 43 14806720 Control Rod

19 [4806004 Idler Spring 44 14806710 Handle Grip—LH

20 (4806003 Swivel Joint’ 45 [B5787-6%16 Screw M6%16

21 14806006 Control Rod Steering 46 3306004 [ThrottleControlAssemblyj
22 B5783-1040 [Bolt M10X40 47 B6182-6 Nut M6

23 (4806005 Idler Bracket 48 [B276-6203RS|Bearing 6203-2RS
24 B5787-1030 [Bolt M10X25 49 [B893.1-40 [Snap Ring 40

25 14806012 Spacer 50




Transaxle

[REF| PARTNO. DESCRIPTION (WY48WY48EIWY42WY42E| [REF| PARTNO. DESCRIPTION WY48WY48E|WY42[WY42E
1 [XSZ56—-2-06 Snap Ring 19 x x X X 6 14809003 Spacer x x x X
2 4809001 Washer X x x x 7 1809004 Brake Drum x x x x
3 [B276-6205RS  [Bearing 6205-RS X x 3 x 8 [B93-8 Washer8 X X x 3
4 14809100 Tire &Rim Assembly| x X X x » 9 [B5783-835 [Bolt M8*35. X x X x
5 14809002 DifferentialPulley| x x x x 10

14



Grass Catcher Assembly

IREF.| PART NO. DESCRIPTION WY48WY48EWY42)WY42E [REF| PARTNO. DESCRIPTION  |WY48(WY48E|WY42|WY42E
1 |2802202 Grass latcher x x X X 6 [B6182-8 ut M8 x x X X
2 [B823-520{Screw M5%20 x x x x 7 [B97.1-8 Washer 8 x x x X
3 [B6182-5 Nut M5 x X x X 8 14810101 Lock Catch x x X X
4 [B97. 1-5 [Washer 5 x X X X 9 (4810200 GrassCutterWireFrame| x x x X
5 |4810100 l:rassCatcherMountweldment x X x X 10 (4810300 Grass Catch X x x X

15



Battery Assembly(Electrical Start-up)

W

oA
[
sy

RLD.

16

IREF|  PARTNO. DESCRIPTION |WY48|WY48E|WY42WY42E
1 [B62-6 Nut M6 x X
2 15208202 Battery Bracket 3 x
3 16208203 Hook Rod x X
4 [B5783-616 Bolt M6X16 X X
5 15208201 12V Battery X x
6 [B6182-6 Nut M6 x X
7 14814100 Battery Splint x %




Platform Assembly

IREF| PARTNO. DESCRIPTION |WY48 48E|WY42 42E ElEF. PARTNO. DESCRIPTION [WY48 4A8E|WY42|WY42E
1 [B6182-10 Nut M10 : x x x x 11 [B97. 1-16 kflasher 16 x x x X
2 [B1152-6 Grease Fitting M6 x x x x 12 4815200 Linker Pipe Assembly] x x x x
3 |B5783-1025 Bolt M10%25 x x x x 13 14815400 Linker Bearing x x x x
4 [B5782-110 Bolt M12%110 x x x x 14 B1153-6 Grease Fitting 45°M6 x x x x
5 3301003 Spacer x x x x 15 (4815300 Platform x x x x
6 [B97.1-12 iWasher 12 X X x x 16 B6187.1-12  Nut M12 x x x x
7 [B6187.1-12 Nut M12 x x X X 17 5202026 Can X X x X
8 14815001 Spacer X x X X 18 {5202001 Caster Wheel x x x X
9 [B1155-8 Grease Fitting 8 x x x X 19 B5782-12 Bolt M12%180 x x x X
10 [B6187.1-16 ~ Nut M16 x x x X 20 14815100 Spilnt Link x x x x

17






\ /



aLb. WORLDLAWN"

Worldlawn Power Equipment, Inc.
422 Turnbull Canyon Road City of Industry CA 91744

Phone:(626) 934-8552 Fax: (626) 934-8162

E-mail: worldlawnmower @adelphia.net

Form No. 48103-200701



	cover
	front inside
	front inside2
	Table of Contents
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	back inside2
	back inside
	back cover

